
1 22 12 4*,4** 5** 2

40

10*

11

13*,13**

12

15*,15**

9

43 16

8

19*,19**17

49

44 45

33

21

27

50

49

56

47 52

29

51

30 14B

20

46

57*,57**1

57*,57**

48

10**

6

11

23

64

14A

61

60

63

62

59

13*,13**

3

6

7

54

24

18

31

48

38

41

36

37

35

41 42 3942

34

383637

3935
TP-82

502

501

501

25

53

62

63

55

58

32

28

26

30

HB02-82

503

41

41



  Okt 2009 POWER PLANER HB02-82 

Pos. Description (Q-ty)
Price,
USD

1 Screw  ST4x16 (8)

2 Handle

3 Cap

4 Switch                           127-230V

5** Condenser  0.33µF      230V

6 Screw ST4x14 (3)

7 Washer Ø4x12 

8 Cord clip

9 Rubber sleeve

10* Cord                           127V

10** Cord                           230V

11 Brush cap (2)

12 Brush holder (2)

13* Carbon brush (2)          127V

13** Carbon brush (2)          230V

14A Housing A

14B Housing B

15* Stator                           127V

15** Stator                           230V

16 Screw ST4x58 (2)

17 Guide wind circle

18 Spring Ø4x12

19* Armature                      127V

19** Armature                      230V

20 Guide wind plank

21 Screw M4x10 (4)

22 Protector

23 Spring for protector plate

24 Knob

25 Spring for blade hook

26 Spring Ø19x48x2,5

27 Front plate

28 Sponge matting

29 Connector

30 Wing screw type 3   M6x16 (2)

31 Steel ball Ø 4

32 Regulation nut

33 Rear plate

34 Roller

35 Bolt M6x22 (6)

36 Blade holder (2)

37 Screw M4x6 (4)

38 Second blade holder (2)

39 Blade plank (2)

40 Screw ST4x18 (5)

41 Spring washer Ø4 (8)

42 Washer Ø4 (4)

43 Ball bearing 608.RS

44 Small wheel

45 Belt L=240

46 Belt protector

K-012

H-046

P-003

P-001

S-001

S-023

O-002

S-140

R-031

L-015

L-013

Q-014

S-186

R-002

L-010

S-076

M-075

S-030

G-022

R-053

S-062

M-030

N-008

N-108

A-002

R-054

N-048

S-100

1E-001

1A-002

B-002

E-001

S-086

R-039

S-003

M-003

C-017

S-074

M-002

E-006

I-004

H-010

1D-002

1B-002

D-002

J-002

J-006

DWT

Part Number

S-075

PRICE  LIST  OF  SPARE  PARTS
Description National

Language (Q-ty)

H-033

N-016

H-020



47 Nut M6

48 Screw ST4x22 (7)

49 Ball bearing 6000.RS (2)

50 Big wheel

51 Fence guide

52 Wing screw type 3   M6x22

53 Socket wrench

54 Knob cap

55 Rabbet guide

56 Ball bearing 607.RS

57* Brand label (2)        127V

57** Brand label (2)        230V

58 Scale

59 Pin 3x22

60 Blade hook

61 Fixing plank

62 Sunk screw ST4x10 (4)

63 Bearing cover (2)

64 Protect plate

501 Blade TS-82 (2)

502 Blade TP-82 (2)

503 Switch button

O-001

Q-015

O-008

1T-082

S-078

K-013

N-009

Q-013

S-063

S-065

Q-019

Q-062

N-021

M-006

T-082

L-001

N-022

N-023

I-035

Q-061

L-023

S-093


	1: HB-710

